
Page  D-1 Service Parts Manual

BRAKES

6

3

4

1

2

17

16

15

10

12

11

5



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION     QTY.

Page  D-2Service Parts Manual

BRAKES

1 604689 BRAKE PEDAL ASSEMBLY (electric), (includes items 2 - 6)......................... 1

2 600252 BRAKE PEDAL PAD ................................................................................ 1

3 600019 ROTARY POSITION SENSOR................................................................. 1

4 600543 BUTTON HEAD TORX BOLT, M4 - 7 X 13............................................... 2

5 607605 BRAKE PEDAL SWITCH ......................................................................... 1

6 620030 SOCKET HEAD CAP SCREW, M5 - 0.8 -6g X 10 ................................... 2

7

8

9

10 605254 SOCKET HEAD CAP SCREW M8 - 1.25 X 90 ............................................... 4

11 605688 BRAKE PEDAL COVER ................................................................................. 1

12 600543 BUTTON HEAD TORX BOLT, M4 - 0.7 X 12 .................................................. 2

13

14

15 605266 BRAKE PEDAL RETURN SPRING ................................................................ 1

16 601894 CLEVIS PIN .................................................................................................... 1

17 601835 E-RING, 8mm.................................................................................................. 1


